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CHANGXING JINGWEI BAMBOO PRODUCTS CO., LTD
HUAIKAN TOWN, CHANGXING COUNTY, HUZHOU CITY, ZHEJIANG PROVINCE, CHINA 313119

The following sample(s) was/were submitted and identified on behalf of the clients as : HWPW-CC

SGS Job No. :

SHHL1609055394CB - SH

Date of Sample Received : 21 Sep 2016

Testing Period :
Test Requested :
Test Method :

Test Results :

Conclusion :

21 Sep 2016 - 09 Oct 2016
Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

When tested as specified, the formaldehyde emission level of submitted sample(s)

pass the phase 2 formaldehyde emission level as specified in CARB ATCM
section 93120.2(a) and Table 1.

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Serena Wang
Approved Signatory

) Co. L

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at b_ug:Ifwwwggg‘comleanetms-and-Conditions.as x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsalcl;on issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the |law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested .

Attention: To check the authenticity of testing finspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

3"*BuidingNo.849 Yishan Road Xuhui District Shanghai China 200233 tESE (86-21) 61402553 fEAE (85-21)64953679  www.sgsgroup.com.cn
E - Ei§ - HICXHILKS89S3SRE  MBH: 200233 tHL (86-21) 61402594  fHL (86-21)61156899 e sgs.china@sgs.com

T
Member of the SGS Group (SGS SA)



Test Report No. SHAHG1620959801 Date: 09 Oct 2016 Page 2 of 3

Test Results :

Test Part Description :

Specimen No. SGS Sample ID
SN1 SHA16-209598.001

Description
Natural plywood

Formaldehyde Emission

Test Requested :  As per client’s request, evaluation of formaldehyde emission level according to Final
Regulation Order — Airborne Toxic Control Measure to Reduce Formaldehyde emissions from
Composite Wood Product (CARB ATCM), title 17, California Code of Regulation, section
93120.2 (a) and Table 1.

Test Method : With reference to ASTM D6007-2014, analysis was performed by UV-Vis.

Test ltem(s) Unit MDL 001
Formaldehyde Emission

Notes :

(1) The scope of CARB ATCM is applicable for composite wood, but not for other wood products.

(2) Formaldehyde emission test is one of the conformity criteria under CARB ATCM. Full conformity of a
composite wood product happens provided that this composite wood fulfill all the requirement as stated in
CARB ATCM title 17 section 93120 to 93120.12.

(3) ppm = parts of formaldehyde per million parts air

Reference Limit:
Maximum Permissible Limit according to Section 93120.2, Title 17, California Code of Regulation:

Table 1: Phase 1 and Phase 2 Formaldehyde Emission Standards for Hardwood
Plywood(HWPW), Particleboard(PB), and Medium Density Fiberboard{MDF)
Effective Phase 1{P1) and Phase 2{P2) Emission Standards{ppm)

Date HWPW-VC HWPW-CC FB MDF Thin MDF
1-1-2009 P1:0.08 — P1:0.18 P1:0.21 P1:0.21
7-1-2009 e P1:0.08 —
1-1-2010 P2:0.05 e e
1-1-2011 e — P2:0.09 P2:0.11 —
1-1-2012 — — P2:0.13
7-1-2012 P2:0.05 —

HWPW-VC = Veneer Core; HWPW-CC = Composite Core.
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Sample photo:

SHA16-209598.001

SGS authenticate the photo on original report only

*** End of Report ***
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